" MODEL: A4220TN
4 HP 20" DUAL-STAGE TRACK-DRIVE SNOWTHROWER B 3

S/N 603213
O/M 690195 o4



MODEL: A4220TN

4 HP 20" DUAL-STAGE TRACK-DRIVE SNOWTHROWER

Ret. No. Part No. _Description
™~ 1 153767 5/16 cap nut
e -2 658013 Clutch handle R.H.
3 658005 Rod, clutch handle
4 658021 Clutch handle L.H.
5 658039 Plate, cable pivot
6 709556 Upper handle w/decal
7 645655 Traction cable
8 152926 3/8 cap retainer
g 715417 3/8 flat washer
10 672253 Handie
11 662791 Crank
12 672220 Grommet
13 709557 Eye bolt
14 715524 3/8-16 jam nut
15 153494 5/16-18 x 2-3/4 bolt
16 715417 Flat washer
17 150391 1/4-20 Nylock nut
18 645622 Spring, auger clutch
19 310045 5/16-18 hex nut
20 150185 3/8 lockwasher
21 709558 Lower handle
22 310151 5/16-18 hex nylock nut
23 450346 5/16-18 x 3/4 bolt
24 672956 Plastic cap
25 715029 3/32 x 3/4 cotter pin
26 311035 1/2 lockwasher
27 157339 1/2-20 jam nut
28 697680 Rod, chute contro!
29 311118 5/16 lockwasher
30 697664 Bracket, chute rotate L.H.
(/‘ 31 313510 5/16-18 x 3/4 carriage bolt
b 32 612150 Bracket, chute rotate R.H.
33 460311 5/16-18 x 1-3/4 bolt
34 715185 5/16 Flatwasher
35 709559 Shifter bracket w/decal
36 709560 Shifter rod
37 709561 Shift lever spring
38 715045 1/4-20 x 3/4 bolt
39 709546 1/4-20 flange nut
40 709562 Shift knob
41 709563 1/2-13 hex nut
42 709303 Spring traction clutch
43 709564 3/8-18 x 2 bolt
44 451195 3/8-16 hex nylock nut
45 150391 1/4-20 Nylock nut
45 715045 1/4-20 x 3/4 bolt

95

S/N 603213
O/M 690185




561069 W/O
£12£09 N/S

!

&

8

70

HIMOHHIMONS BAI.HG'){OVH.L JOVLIS-IVNQG 0T dH b

Ni0zZevv 13A0ONW




MODEL: A4220TN
4 HP 20" DUAL-STAGE TRACK-DRIVE SNOWTHR_QWER

Ret. No. Part No. Description Re!. No. Part No. Description
1 5 HP engine 45 709568 Auger belt
2 615831 5/16-18 x 1.25 bolit 46 707257 Engine puliey
3 311118 5/16 lockwasher 47 153031 3/8 x 1-1/4 flat washer
4 709566 Motor mount 48 153023 3/8 split lockwasher
5 709261 Belt cover 49 312363 3/8-24 x 1 bolt
6 153007 1/4-20 x 1/2 self tap 50 709569 Speed select lever
7 715300 1/4 flat washer 51 382762 Plastic bushing
8 709585 Bottom panel 52 310011 3/8-16 center locknut
9 153205 Push nut 53 709121 Jack shaft
10 672261 Plastic bushing 54 709089 Chain 420 x 40P
11 382721 Cable eye lever 55 707737 Bearing
12 153106 Roll pin ) 56 315085 5/16-18 x 1/2 bolt
13 708105 Auger clutch cable lever 57 707141 Friction wheel
14 709188 Auger clutch assy. 58 709570 1/4-20 x 5/8 bolt GRS
15 709565 Axle 59 709220 Friction wheel hub
16 709071 Spool ] 60 310052 1/4-20 hex nut
17 450379 1/4-20 x.1-3/4 bolt 61 382739 Washer
18 150391 1/4-20 Nylock nut ' 62 662833 Trunion bearing
19 709063 Belt guide 63 153155 Trunion washer
20 382689 5/16-24 x 5/8 bolt 64 153262 1-1/4 retainer ring
21 153015 3/8-16 x 1-1/4 bolt 65 709246 Hex shaft
22 708097 Idler lever 66 382671 Retainer ring
23 170530 Idler pulley 67 709571 Friction disc
24 159657 3/8-16 jam nut 68 709162 Traction shaft
25 310151 5/16-18 Nylock nut 69 317016 1/8 x 1 cotter pin
26 382754 Bushing idler lever 70 709154 Traction spring lever
27 153247 5/16 x 1-1/4 flat washer 71 709570 1/4-20 x 5/8 boit
28 450346 5/16-18 x 3/4 bolt 72 662858 Clutch spring return
29 775718 Idler spring 73 709295 Traction hex shaft
30 709085 Traction pulley 74 382788 Washer
31 382713 Crankshaft washer 75 708982 Ball bearing
32 382747 Pulley spacer 76 709311 Axle bearing
33 709147 Traction belt 77 709567 Sprocket 21T
34 708212 Traction pulley 78 153148 1/4-20 x 2-1/4 bolt
35 382770 - | Wave washer 79 709572 Chain 420 x 36P
36 382697 1/4 x 1 flat washer
37 715094 1/4 spiit lockwasher
38 382705 1/4-20 x 5/8 bolt
39 382796 3/16 square key
40 715417 3/8 fiat washer
41 7085486 1/4-20 jock nut
42 709196 Cam brake arm
43 715185 5/16 flat washer
44 150011 1/4-20 x 5/8 carr. bolt
e
S/N 603213
O7M 690195

97




IVE SNOWTHROWER

MODEL: A4220TN

4 HP 20" DUAL-STAGE TRACK-DR

98

‘$/N 603213
O/M 690195



. MODEL: A4220TN

4 HP 20" DUAL-STAGE TRACK-DRIVE SNOWTHROWER

Ref. No. Part No. Description
1 709565 Shaft, axie
2 709567 Sprocket assembly, 21 tooth
3 153148 Screw, HHC, 1/4-20 x 2.1/4 in.
4 150381 Nut, hex nylock 1/4-20
5 708311 Bearing axle
6 709572 Chain roiler
7 708573 Plate, track drive
8 707685 Spring, drive idler
9 709574 Bearing, track
10 715045 Screw, 1/4-20 x 3/4 in.
11 709546 Locknut, 1/4-20
12 7098575 Spacer, plastic .755 x 1.20 x 1.300
13 708156 Flatwasher, .765 x 1.12 x .02
14 709576 Sprocket assembly, track drive
15 - 709586 Track, 4.75 in. x 45 length
16 - 153239 Flatwasher, .765 x 1.12 x 16 GA
17 663476 Ring. retaining
18 153619 Pin, klick
19 709577 Shaft, idler 4 in. track
20 709578 Flatwasher, .656 x 1.31 x .095
21 709579 Wheel, idler shaft
22 612697 Pin, cotter
23 709580 Bracket, weight transfer L.H.
24 709587 Bracket, weight transfer R.H.
25 153007 “Screw, 1/4-20 x 1/2 in.
26 - 709581 Pedal, weight transfer
27 664961 Bolt, shoulder, 5/16-18
28 311118 Lockwasher, split, .31 x .58 x .08
29 310045 Nut, hex, 5/16-18
30 709582 Shaft, foot pedal )
31 159921 Flatwasher, .406 x .81 x .066
32 - 709583 Locknut, 3/8-16
33 162107 Track adjuster bolt
34 | 615690 Flatwasher, .286 x .63 x .065
35 708584 Bracket, track tensioner
36 310052 Nut, hex, 1/4-20

99

© . S/N 603213

O/M 650195




N e

MODEL: A4220TN
4 HP 20" DUAL-STAGE TRACK-DRIVE SNOWTHROWER

‘; ;SIN'603213
O/M 680185 100



- MODEL: A4220TN

4 HP 20" DUAL-STAGE TRACK-DRIVE SNOWTHROWER

Ref. No. Part No. Description
1 310045 5/16 hex nut
2 673509 Knob
3 7095486 1/4-20 locknut
4 708538 Chute deflector widecal
5 380048 5/16-18 x 1/2 screw
6 709539 Pulley, auger
7 446583 Key
8 709540 Chute extension .
9 154088 5/16-18 x 1/2 carriage boit
10 709541 Wire chute hinge
11 709542 5/16-18 x 1 carriage bolt
12 157321 5/16-18 x 3/4 carriage botlt
13 458232 8-32 x 1/2 bolt .-
14 7098543 Flange
15 697698 Retainer
16 154096 8-32 locknut
17 709527 Spring return
18 708982 Bearing
19 709544 Side plate R.H.
20 450346 5/16-18 x 3/4 bolt
21 616342 5/16-18 locknut
22 708545 Side plate L.H.
23 150011 1/4-20 x 5/8 carriage bolt
24 715300 Flatwasher
25 715094 Lockwasher
26 310052 Nut
27 164855 5/16-18 x 3/4 bolt
28 311118 - 5/16 lockwasher
23 715185 5/16 flatwasher
30 612804 Height adjustor skid
31 709547 Impeller assembiy
32 164210 Roll pin
33 153171 1/4-20 x 1/2 carriage bolt
34 612820 Bearing
35 164863 Wide fiange locknut
36 708548 22" Scraper bar
37 612846 Oil sea!
38 612853 Bushing
3¢ 707562 . Needle bearing
40 612861 Thrust washer
41 709548 Thrust collar
42 709550 22" Auger housing
43 709551 Input shatft
44 715045 1/4.20 x 3/4 screw
45 612895 R.H. gear case
45 162636 Woodruf! key
47 612903 Worm gear
48 708826 Bushing
49 612929 Gasket
50 708552 22" Output shaft
51 612945 L.MH. gear case
52 672980 Spacer
£3 715078 1/4-20 locknut
84 162115 3/8-16 x 1/2 taptite screw
55 708208 1/4-20 x 1-3/4 bolt
56 709553 22" Auger L.H.
57 708554 22" Auger R.H.
S8 667816 Retainer, bearing
59 715300 1/4 Flatwasher
60 715094 1/4 Lockwasher
61 709555 Brake arm
62 709519 Brake pad
63 153106 Rolt pin

101

S/N 603213
O/M 630195




	HANDLES & CONTROLS
	DRIVE
	TRACKS
	AUGERS & HOUSING

